Guideline Resource Unit guru@ahs.ca

Gastric Cancer

Effective Date: April, 2021



Clinical Practice Guideline GI-008– Version 6 www.ahs.ca/guru

Background

The recognized risks factors for gastric cancer include male gender, older age, chronic inflammation (e.g.: Helicobacter pylori infection, intestinal metaplasia, pernicious anemia), cigarette smoking, obesity, and certain hereditary conditions (e.g. familial adenomatous polyposis).

Prognosis depends upon the stage at diagnosis; that is, prognosis is better with less penetration of tumour into the stomach wall, fewer involved regional lymph nodes, and no evidence of metastatic disease.

A multidisciplinary team is required to define and provide the optimal care for a patient with gastric carcinoma. It should be composed of thoracic and general surgeons, gastroenterologists, and oncologists.

Early involvement of a dietician is recommended to complete a nutritional assessment and to optimize the patient's nutritional status.

This guideline was developed to outline the management recommendations for adult patients with gastric cancer.

Guideline Questions

- 1. What are the recommendations for the diagnostic workup of adult patients with gastric cancer?
- 2. What are the treatment recommendations for adult patients with gastric cancer?

Search Strategy

The pubmed database was used with the following search criteria ("stomach neoplasms"[MeSH Terms] OR ("stomach"[All Fields] AND "neoplasms"[All Fields]) OR "stomach neoplasms"[All Fields] OR ("gastric"[All Fields] AND "cancer"[All Fields]) OR "gastric cancer"[All Fields]) AND (Clinical Trial, Phase III[ptyp] AND ("2018/01/01"[PDAT] : "2020/12/31"[PDAT])).

Target Population

Adult (≥18 years of age) patients with a confirmed or suspected diagnosis of gastric cancer.

Recommendations

Suggested Diagnostic Work-Up

i. A complete endoscopic and radiologic evaluation is required to allow the multidisciplinary team to define the optimal management plan.

ii. Esophagogastroduodenoscopy helps to distinguish between a gastric cancer that extends into esophagus and an esophageal cancer that extends into stomach. It also obtains a biopsy of the intraluminal mass to confirm the histologic diagnosis.

iii. CT scan of the thorax abdomen, and pelvis should be performed at baseline and should be repeated prior to surgery if patients receive neoadjuvant therapy.

iv. For gastric cancer patients, a PET CT can be considered for locally advanced cancers (for example node positive). PET CT may have limited utility in mucinous or diffuse tumours and does not replace a laparoscopic assessment for peritoneal disease.⁴⁰

v. If no metastases are seen on baseline imaging, a laparoscopic evaluation for peritoneal metastasis should be considered prior to surgical resection. Laparoscopic evaluation can alter management in up to 44% of cases.¹

vi. Bone scans can be done for patients suspected of having bone metastases, CT head or MRI for patients suspected of having brain metastases.

vii. For patients on palliative systemic treatment, CT chest, abdomen, pelvis should be done every 2-3 months.

viii. Individualized discussion regarding imaging after definitive chemoRT or after surgical resection for non-metastatic patients.

ix. Perioperative chemotherapy should be considered for curative intent cases. Surgical resection should be with oncologic principles. A minimum D₁ resection by an experienced surgeon with a goal of 16 or more lymph nodes examined should be performed.

x. Mismatch repair (MMR) or microsatellite instability (MSI) testing should be considered for curative intent cases. Retrospective analyses, and an individual patient meta-analysis of 1156 patients from 4 randomized trials (MAGIC, CLASSIC, ARTIST, and ITACA-S), identified 121 (7.8%) patients that were MSI high. MSI-high patients had better 5 year DFS (71.8 vs 52.3%, HR 1.88, 95% CI 1.28-2.76, p<0.01) and OS (77.5 vs 59.3%, HR 1.78, 95% CI 1.17-2.73, p 0.008), and did not seem to benefit from chemotherapy with 5 year DFS 70 vs 77% HR, 1.27; 95% CI, 0.53 to 3.04), and the 5-year OS was 75% versus 83% (HR, 1.50; 95% CI, 0.55 to 4.12).² MMR status may influence decisions regarding adjuvant and neoadjuvant chemotherapy for gastric cancer. Currently, the preferred neoadjuvant regimen is FLOT. A retrospective review of 101 patients, including 5 MSI-H patients treated with FLOT, demonstrated a relatively poor histological response to neoadjuvant therapy but a significantly superior overall survival for MSI-H versus MSS tumors.³ Given the limited data available using the FLOT regimen, the applicability of using MSI testing is less clear.

xi. Early involvement with a registered dietician, experienced with gastric cancer is recommended to support the unique nutritional needs of this patient population, particularly in the setting of surgery and/or significant >10% weight loss.

Stage Information:

<u>Note</u>:

Tumors involving the esophagogastric junction (EGJ) with the tumor epicenter no more than 2 cm into the proximal stomach are staged as esophageal rather than gastric cancers (refer to esophageal cancer guideline). In contrast, EGJ tumors with their epicenter located more than 2 cm into the proximal stomach are staged as stomach cancers.

Stage		Depth of Tumour Penetration	Regiona	Regional Node Involvement**		Metastases	
Stage 0	Tis	Carcinoma in situ	N0	None	M0	Absent	
Stage la	T1	Tumor invades the lamina propria, muscularis mucosae, or submucosa	N0	None	M ₀	Absent	
Stage lb	T1	As described above	N1	Metastases in 1 or 2 regional lymph nodes	Mo	Absent	
5	T2	Tumor invades the muscularis propria*	N0	None	Mo	Absent	
	T1	As described above	N2	Metastases in 3 to 6 regional lymph nodes	Mo	Absent	
Stage IIA	T2	As described above	N1	As described above	M ₀	Absent	
g t	Т3	Tumor penetrates the subserosal connective tissue without invasion of the visceral peritoneum or adjacent structures **/***	N0	As described above			
	T1	As described above	N3a	Metastases in 7 to 15 regional lymph nodes	Mo	Absent	
Stage IIB	T2	As described above	N2	As described above	Mo	Absent	
-	T3	As described above	N1	As described above	Mo	Absent	
	T4a	Tumor invades the serosa (visceral peritoneum)	N0	None	Mo	Absent	
	T2	As described above	N3a	As described above	Mo	Absent	
Stage Illa	T3	As described above	N2	As described above	Mo	Absent	
otage ma	T4a	As described above	N1-2	As described above	Mo	Absent	
	T4b	Tumor invades adjacent structures/organs	N0	As described above	Mo	Absent	
Stage IIIb	T1-2	As described above	N3b	Metastases ≥16 regional lymph nodes	Mo	Absent	
	T3-4a	As described above	N3a	As described above	Mo	Absent	
	T4b	As described above	N1-2	As described above	Mo	Absent	
o	T3-4a	As described above	N3b	As described above	Mo	Absent	
Stage IIIc	T4b	As described above	N3a-3b	As described above	M ₀	Absent	
Stage IV	Tany	T _{any} As described above N1-3 As described above N		M ₁	Preser		

Table 4 AICC Canaar	Clinical Starin	n Culatana fan Caatria Cana	. Ciabth Edition
Table 1. AJUU Cancer	Clinical Staging	g System for Gastric Cance	er, Eignin Eallion.

* A tumor may penetrate the muscularis propria with extension into the gastrocolic or gastrohepatic ligaments, or into the greater or lesser omentum, without perforation of the visceral peritoneum covering these structures. In this case, the tumor is classified as T3. If there is perforation of the visceral peritoneum covering the gastric ligaments or the omentum, the tumor should be classified as T4.

**The adjacent structures of the stomach include the spleen, transverse colon, liver, diaphragm, pancreas, abdominal wall, adrenal gland, kidney, small intestine, and retroperitoneum.

***Intramural extension to the duodenum or esophagus is not considered invasion of an adjacent structure, but is classified using the depth of the greatest invasion in any of these sites.

Goals of Therapy

To render the patient free of disease, delay or prevent recurrence, and to improve or prolong survival. In patients that cannot be rendered disease free, prolong survival, palliate symptoms and maximize quality of life.

Treatment Recommendations

Consider treatment on a clinical trial, if available.

See the Treatment Flow Chart found here:

https://www.albertahealthservices.ca/info/cancerguidelines.aspx

Stage la

i. Perform surgical resection with oncologic principles (minimum D1 resection by an experienced surgeon with a goal of 16 or more lymph nodes).

ii. No adjuvant local or systemic therapy is indicated.

Stage Ib-IIIc

i. Surgery should be performed with oncologic principles (minimum D1 resection by an experienced surgeon with a goal of 16 or more lymph nodes examined).

<u>Peri-operative chemotherapy should be considered in patients with clinical T2 or node positive disease prior to surgical resection (see below).</u>

Peri-Operative Chemotherapy:¹¹

Note: According to the CRITICS trial, in patients who have received pre-operative chemotherapy, there is no evidence to suggest that further intensification of post-operative treatment with chemoradiation has any benefit.⁴

Preferred

FLOT was shown to be superior to ECF/ECX in preliminary reports from the FLOT4-AIO phase III trial in terms of median overall survival (50 months vs. 35 months, HR:0.77, p=0.012), and progression-free survival (30 months vs 18 months, HR:0.75, p=0.004), and should therefore be considered standard of care.¹² [Level of evidence: I]

i. Prophylactic GCSF should be considered for patients undergoing FLOT, as grade 3/4 neutropenia occurs at a higher rate than ECF/ECX.

Alternative Protocols (ECX/ECF/MAGIC): for patients not eligible for FLOT

i. When compared to surgery alone in patients with good performance status (ECOG \leq 1) and T₂₋₄N₀₋₃M₀ adenocarcinoma of the distal third of the esophagus, gastro-esophageal junction, or stomach, peri-operative chemotherapy improves the five-year progression-free (HR 0.66, Cl_{95%} 0.53-0.81, *p* < 0.001) and overall survival (from 23.0% to 36.3%, HR 0.74, Cl_{95%} 0.59-0.93, *p* = 0.008).¹⁴ [Level of evidence: I]

ii. Similarly, peri-operative Cisplatin + Fluorouracil the five-year disease-free survival (34% *versus* 19%, HR 0.65, Cl_{95%} 0.48-0.89, p = 0.003), overall survival (38% *versus* 24%, HR 0.69, Cl_{95%} 0.50-0.95, p = 0.02), and rate of curative resection (84% *versus* 73%, p = 0.04).¹⁵

iii. These regimens require placement of a central venous catheter (CVC), peripherally inserted central catheter (PICC line), or port.

iv. For patients who decline a central line, based on extrapolation from the ST03 trial,¹⁶ ECX would be a reasonable option. Consideration should be made to substitute infusional 5-Fluorouracil for the capecitabine component in patients with impaired gastric acid production (eg. post gastrectomy,

proton pump inhibitor)

For patients not suitable for peri-operative chemotherapy:

In patients who have not had pre-operative chemotherapy, treatment options include adjuvant chemoradiation or chemotherapy. The decision between the two approaches benefits from multidisciplinary discussion.(see below).

Adjuvant Chemoradiation:5

i.Leucovorin followed by 5-Fluororuacil combined with radiotherapy.⁶ [Level of evidence: I] Improves five-year relapse-free survival from 22% to 40% (HR 1.51, $CI_{95\%}$ 1.25-1.83, *p* < 0.001) and five-year overall survival from 26% to 40% (HR 1.32, $CI_{95\%}$ 1.10-1.60, *p* = 0.0046) when compared with surgery alone.

Cycle	Weeks	Therapy	Monday	Tuesday	Wednesday	Thursday	Friday		rday/ iday
Cycle 1	1	СТ	425 mg/m ²	425 mg/m ²	425 mg/m ²	425 mg/m ²	425 mg/m ²	_	_
S	2-4	None	—	_	_	—	—	—	—
2	1	CT RT	400 mg/m ² 180 cGy	 180 cGy	_	_			
Cycle	2	RT	180 cGy	180 cGy	180 cGy	180 cGy	180 cGy		
S	3	RT	180 cGy	180 cGy	180 cGy	180 cGy	180 cGy	_	
	4	RT	180 cGy	180 cGy	180 cGy	180 cGy	180 cGy	_	
Cycle	1	CT RT	 180 cGy	 180 cGy	400 mg/m² 180 cGy	400 mg/m² 180 cGy	400 mg/m² 180 cGy	_	
S.	2-4	None	—	—	_	_	_	—	—
le 4	1	СТ	425 mg/m ²	425 mg/m ²	425 mg/m ²	425 mg/m ²	425 mg/m ²	—	—
Cycle	2-4	None		—	_	-	—	_	
ile 5	1	СТ	425 mg/m ²	425 mg/m ²	425 mg/m ²	425 mg/m ²	425 mg/m ²	_	_
Cycle	2-4	None			_		_	_	—

Table 2. Adjuvant Chemoradiation Schedule.

CT = Chemotherapy (Leucovorin 20 mg/m² IV followed by 5-Fluorouracil 425 or 400 mg/m² IV)

RT = Radiation (4,500 cGy over twenty-five fractions)

Adjuvant Chemotherapy:

For patients who have had an adequate lymph node dissection, particularly a D2 resection, without pre-operative treatment, adjuvant chemotherapy alone can be considered. It may also be considered in patients ineligible for adjuvant radiation. Treatment options include:

i. Leucovorin + 5-Fluorouracil (de Gramont regimen used in the ITACA-S trial) Demonstrated a 5 year DFS of 44.6% and OS of 50.6%, which was not statically different from the more intensive FOLFIRI, Docetaxel/Cisplatin regimen.⁷ [Level of evidence: I]

ii. The ARTIST regimen: Capecitabine+ Cisplatin. The 3-year DFS was 74.2% in the chemotherapy arm.⁸ [Level of evidence: I]

iii. The CLASSIC regimen: Capecitabine + Oxaliplatin demonstrated 5-year disease free survival rate of 68% compared to 53% with surgery alone (HR 0.58, Cl_{95%} 0.47-0.72, p < 0.001).⁹ [Level of evidence: I]

Adjuvant chemoradiation versus Adjuvant chemotherapy:

Consider adjuvant chemoradiation for patients with 15 or fewer lymph nodes resected or with an R1 resection (microscopically positive margins). The benefit of chemoradiation over chemotherapy has not been demonstrated after a D2 resection. A multidisciplinary discussion will help guide treatment selection. The ARTIST clinical trial randomized patients after a D2 lymph node resection, to receive chemoradiation (Capecitabine + Cisplatin + radiation) compared to chemotherapy alone (Capecitabine + Cisplatin). It did not demonstrate a clear benefit of chemoradiation, with 3 year DFS 78.2% vs 74.2% p=0.0862. In a hypothesis generating post hoc subgroup analysis, patients with node positive disease appeared to have a benefit from chemoradiation (3 year DFS 77.5% vs 72.3%, adjusted HR 0.6865; 95% CI, 0.4735 to 0.9952; P = .0471). The ARTIST 2 clinical trial, randomized node positive, D2 resected gastric cancer patients to S-1, S-1 plus oxaliplatin, or radiation with S-1 /oxaliplatin was closed early due to futility. Preliminary data on the first 538 patients showed no significant benefit for the addition of radiation, and the S-1 arm had inferior outcomes to the oxaliplatin arm.

54% of patients in the Macdonald (Intergroup 0116) chemoradiation study received less than a D1 lymph node resection, with only 36% having had a D1 resection and 9.6% D2, suggesting that chemoradiation may be most beneficial in the context of an inadequate lymph node dissection.¹⁰ CALGB 80101 randomized patients with resected gastric or EGJ tumors to adjuvant bolus 5FU and leucovorin or ECF, both arms received concurrent 5FU chemoradiation. Intensification of adjuvant chemotherapy with ECF did not significantly improve overall survival compared to adjuvant 5FU. A retrospective comparison of the Dutch D1D2 trial suggested significant improvements in overall survival and reduced local recurrence rates with the use of chemoradiation after an R1 resection, which is supported by other retrospective series.^{38,39}

Stage IV Table 3. Summary of treatment options for stage IV gastric cancer.

	2				
	HER2 Normal	HER2 Positive			
	FOLFOX/CAPOX	Fluoropyrimidine, Cisplatin and		လူ	
	or	Trastuzumab		Subsequent lines	
	FOLFIRI			nbe	
	(or Cisplatin/fluorpyrimidine[Link])			ent	
	Paclitaxel +/- F	Ramucirumab		line	
	Prior Platinum: Irino	otecan or FOLFIRI		<u> </u>	
	Prior FOLFIRI: Fluorop	oyrimidine & Platinum		the	
	Doce	taxel	\neg	[:] therapy	7
	Trifluridine	e Tipiracil		× ×	
U	Infunded: First line Nivolumab with FOLFO	X/CAPOX CPS≥5 [*]		$\mathbf{\vee}$	

Stage IV (First Line)

i. Palliative maneuvers to maintain and/or improve quality of life are indicated (e.g.: stent placement or radiotherapy to relieve dysphagia, pain, obstruction, or bleeding).

ii. Palliative chemotherapy regimens^{17,18} are generally continued as long as tumour shrinkage or stability is confirmed, as long as the side effects remain manageable, as long as the patient wishes to continue, and as long as the treatment remains medically reasonable.

iii. Consider an early referral to palliative care [link].

iv. In those patients with unresectable disease, consider early referral to dietician and psychosocial oncology.⁴⁵

HER2 Normal:

Preferred Oxaliplatin/fluoropyrimidine or FOLFIRI [Level of evidence: I]

i. A network meta-analysis of systemic therapy for advanced gastric cancer demonstrated that anthracycline triplet chemotherapy and docetaxel, cisplatin, fluorouracil (5FU) triplets showed no benefit over fluoropyrimidine (FP: 5-fluorouracil (5FU) or capecitabine) doublets for overall survival (OS) or progression-free survival (PFS), and increased toxicity was noted.¹⁹

ii. A fluoropyrimidine doublet containing oxaliplatin or irinotecan significantly improved overall survival compared with a fluoropyrimidine plus cisplatin (for a fluoropyrimidine plus irinotecan, the HR for death was 0.85, 95% CI 0.71-0.99; for a fluoropyrimidine plus oxaliplatin, the HR was 0.83, 95% CI 0.71-0.98). The cisplatin-fluoropyrimidine doublet was also associated with more grade 3 or 4 toxicity.

FOLFOX/CAPOX

Four phase III trials have compared oxaliplatin to cisplatin based regimens (including ECF) suggesting similar efficacy. A meta-analysis of the REAL-2 trial and two randomized phase II trials

^{*} Nivolumab is Health Canada approved, but not funded in Alberta for this indication.

comparing oxaliplatin to cisplatin based regimens demonstrated that oxaliplatin was associated with significant improvements in PFS (HR 0.88, 95% CI 0.80-0.98) and overall survival (HR for death 0.88, 95% CI 0.78-0.99), and with less neutropenia, anemia, alopecia, and thromboembolic events, but with more neurotoxicity and diarrhea.²⁰⁻²⁴

FOLFIRI

i. Suitable first or second line regimen for patients with an ECOG of 0-2: Irinotecan (180 mg/m2 IV over ninety minutes) and Leucovorin (400 mg/m2 IV over two hours) followed by 5-Fluorouracil (2400 mg/m2 as 46 hour infusion) every 2 weeks.

ii. FOLFIRI followed by ECX was compared to the reverse sequence in the first line setting of metastatic GE junction/gastric adenocarcinoma.²⁵ The dosing and duration of Capecitabine in the ECX arm (oral Capecitabine 1g/m2 twice per day from day 2 to day 15 every 3 weeks) was different than in the REAL-2 trial.

iii. FOLFIRI followed by ECX was superior to the reverse strategy for the primary endpoint of time to treatment failure (5.08 months versus 4.24 months, HR 0.77, Cl95% 0.63-0.83, p = 0.008), however, OS (9.5 months versus 9.7 months; p=0.95) and PFS (5.3 months versus 5.8 months; p=0.96) were similar between the two sequences.

iv. Patients who received first line ECX had higher rates of grade 3/4 toxicities, especially hematological ones.

Nivolumab with FOLFOX/CAPOX CPS≥5

i. In the ATTRACTION-4 study⁴¹ patients in Japan, Korea or Taiwan were randomized to nivolumab or placebo with chemotherapy (SOX or CapeOx). In this study with dual primary endpoints, the nivolumab + chemotherapy patients had improved progression free survival (median PFS 10.45 months versus 8.34 months with chemotherapy alone (HR: 0.68, 95%CI: 0.51-0.90, p<0.001). However, there was no improvement in overall survival.

ii. The Checkmate 649 study⁴² study was an international trial (including poppulations from Asia, North America and the rest of the world) which randomized patients to nivolumab with chemotherapy (Nivolumab + XELOX or Nivolumab + FOLFOX) or chemotherapy alone (XELOX or FOLFOX). This study demonstrated a statistically significant improvement in overall survival in patients with the addition of nivolumab in the PD-L1 CPS≥5 (median OS 14.4 months versus 11.1 months in the chemotherapy alone arm; HR: 0.71, 95%CI: 0.59-0.86, p<0.001). Furthermore, OS benefit was also seen in the secondary endpoints analyzing patients with PD-L1 CPS≥1 as well as in all randomized patients. Similarly, benefits were seen in PFS, overall responses and duration of response in the patients receiving nivolumab[†].

Pembrolizumab

i. In the phase III KEYNOTE-062 trial, 763 patients with previously untreated advanced gastric or GE junction adenocarcinoma patients with a CPS \geq 1 were randomized to pembrolizumab, chemotherapy

[†] Nivolumab is Health Canada approved, but not funded in Alberta for this indication.

(cisplatin plus a fluoropyrimidine) or combined therapy. Pembrolizumab was non-inferior to chemotherapy alone for overall survival. In an exploratory analysis of patients with a CPS \geq 10, there was a clinically meaningful improvement in median overall survival with pembrolizumab compared to chemotherapy alone (17.4 vs 10.8 months, HR 0.69, 95% CI 0.49-0.97). Pembrolizumab is not currently funded.

ii. <u>At this time, the addition of pembrolizumab to chemotherapy has not demonstrated sufficient</u> improvement in outcomes to justify the associated toxicities.⁴³

Palliative Chemotherapy Options (Established in the REAL-2 Clinical Trial) include

Triplet regimens with anthracyclines are historically considered as options, but no longer preferred due to increased rates of toxicity, without clear improvements in PFS or OS.¹⁹

Capecitabine-based Combination Regimens:

i. Capecitabine-based combination regimens (e.g.: ECX, EOX, CX) offer a superior response rate (45.6% versus 38.4%, OR 1.38, Cl95% 1.10-1.73, p = 0.006) and overall survival (HR 0.87, Cl95% 0.77-0.98, p = 0.02) when compared to 5-Fluorouracil-based combination chemotherapies (e.g.: ECF, EOF, CF).²⁶

ii. Oxaliplatin is the preferred platinum as it reduces the risk of death (HR 0.88, Cl95% 0.78-0.99, p = 0.04), progression (HR 0.88, Cl95% 0.80-0.98, p = 0.02), and thromboembolism.^{23,27}

HER2 Positive:

i. HER2 over-expression can be demonstrated in 16% of gastric cancers. The addition of Trastuzumab to Cisplatin plus either Capecitabine or 5-Fluorouracil was associated with a superior progression-free (6.7 months versus 5.5 months, HR 0.71, Cl95% 0.59-0.85, p = 0.0002) and overall survival (13.8 months versus 11.1 months, HR 0.74, Cl95% 0.60-0.91, p = 0.0046).²⁸ In a pre-planned exploratory analysis, the subset of patients with high-level HER2 expression (immunohistochemistry scores (IHC) of 2+ with FISH positivity or IHC3+) achieved a median overall survival of 16.0 months. [Level of evidence: I] In the updated survival analysis, the median overall survival for the addition of trastuzumab was 13.1 months as compared to 11.7 months for the chemotherapy alone arm (HR 0.80, Cl95% 0.67- 0.91). In the updated pre-planned analysis[link], only the patients in the IHC3+ subgroup showed a statistically significant survival benefit (18.0 months vs 13.2 months, HR 0.66 (Cl95% 0.50-0.87)). [Level of evidence:1]

Contraindications to platinum/fluoropyrimidine or FOLFIRI

In patients who have a contraindication to a platinum/fluoropyrimidine combination, or FOLFIRI, the following regimen may be considered as an alternative but it does not have the same degree of survival benefit:

a. ELF²⁹

Stage IV (Second Line)

Combination Systemic Therapy:

i. In patients with a preserved performance status, modest benefits have been achieved with secondline chemotherapy. For patients who are fit enough, combination systemic therapy should be considered. Options include:

a. Paclitaxel + Ramucirumab

1. Compared to Paclitaxel alone, in patients with ECOG 0-1 the addition of Ramucirumab significantly improved overall survival (7.6 months *versus* 9.6 months, HR 0.807, Cl_{95%} 0.678-0.962, p = 0.017)³⁰ [Level of evidence: I]

2. Similar time to deterioration in performance status was reported in the paclitaxel arm and the paclitaxel plus ramucirumab arm (p=0.0941) according to QLQ-C30 scales. EQ-5D scores were comparable between treatment arms, stable during treatment, and worsened at discontinuation.^{25,31}

b. FOLFIRI as above can be considered in the second line setting, after a fluoropyrimide/platinum combination.²⁵ It is unclear as to whether the addition of 5-fluouracil to irinotecan confers additional benefit and consideration can be single agent irinotecan (see below).

c. A fluoropyrimidine/platinum combination such as FOLFOX or CAPOX can be considered in the second line setting after FOLFIRI.²⁵ While combinations like ECX, EOX, ECF or EOF have more direct evidence in this setting, it is reasonable to omit the anthracycline in the second line setting due to the added toxicities and lack of increased efficacy observed in the first line setting. ^{19,25}

Single Agent Systemic Therapy:

i. Paclitaxel [Level of evidence: I]

a. Paclitaxel is equivalent to Irinotecan every 2 weeks³² in terms of median overall survival (8.4 months for Irinotecan *versus* 9.5 months for Paclitaxel, HR 1.132, Cl_{95%} 0.86-1.49, p = 0.38); median progression-free survival (2.3 months for Irinotecan and 3.6 months for Paclitaxel, HR 1.14, Cl_{95%} 0.88-1.49, p = 0.33); and overall response rate (13.6% for Irinotecan and 20.9% for Paclitaxel, p = 0.20). However, Paclitaxel confers less grade 3/4 neutropenia (28.7% *versus* 39.1%), anemia (21.3% *versus* 30.0%), anorexia (7.4% *versus* 17.3%), and fatigue (6.5% *versus* 12.7%).

ii. Irinotecan [Level of evidence: I]

a. Irinotecan 250 to 350 mg/m² IV three weeks demonstrated a median overall survival of 4.0 months *versus* 2.4 months, (HR 0.48, Cl_{95%} 0.25-0.92, p = 0.012) compared to best supportive care.³³

b. Irinotecan 150 mg/m² IV every two weeks (or Docetaxel) demonstrated a median overall survival of 5.3 months *versus* 3.8 months, HR 0.657, Cl_{95%} 0.485-0.891, p = 0.007 compared to best supportive care.³⁴

- iii. Docetaxel [Level of evidence: I]
 - a. Docetaxel 60 mg/m² IV every three weeks or Irinotecan improves overall survival when

compared with best supportive care (5.3 months *versus* 3.8 months, HR 0.657, Cl_{95%} 0.485-0.891, p = 0.007).³⁴

b. Docetaxel 75 mg/m² IV every three weeks improves overall survival (5.2 months *versus* 3.6 months, HR 0.67, Cl_{95%} 0.49-0.92, p = 0.01) and pain scores when compared with best supportive care.³⁵

iv. Ramucirumab [Level of evidence: I]

a. This improved overall survival when compared to best supportive care (5.2 versus 3.8 months, multivariable HR 0.774, Cl_{95%} 0.605-0.991, p = 0.042) with no difference in quality of life scores at 6 weeks. ³⁶ Patients enrolled in the study had an ECOG 0-1 and Ramucirumab was also associated with a delay to median time to deterioration of performance status. Ramicirumab is not currently funded for single agent use.

Stage IV (Third or Greater Line)

i. TAS-102

a. TAS-102 (Trifluridine/tipiracil)[Level of evidence: I]

b. In patients with an ECOG 0-1 who had received 2 or more lines of systemic therapy, TAS-102 demonstrated an improvement in median overall survival to 5.7 months from 3.6 months, compared to placebo (HR 0.69, Cl_{95%} 0.56-0.85, p = 0.00029, two-sided p=0.00058).³⁷ **c.** Higher rates of grade 3 or higher were observed with TAS-102 in terms of neutropenia (n=114, 35=4%) and anemia (n=64, 19%), while with placebo abdominal pain (n=15, 9%) and general deterioration of physical health (n=15, 9%) were more common. No differences were seen in quality of life between patients treated with TAS-102 and placebo.[‡]

ii. Nivolumab§

a. The ATTRACTION-2⁴⁴ study randomized patients with advanced gastric or GEJ cancer who were refractory or intolerant to two or more previous lines of chemotherapy and naive to PD-1 therapy or other pharmacotherapies for the regulation of T-cells to randomly receive nivolumab or placebo. Median overall survival was improved in the nivolumab group as compared to the placebo group (5.26 months versus 4.14 months, HR 0.63, 95%CI: 0.51-0.78, p<0.001). **b.** Nivolumab is not currently available on the Alberta CancerCare Drug Benefit List for this indication

c. At this time, the Alberta GI Tumour Group does not support the routine use of nivolumab in this setting. At this point the clinical benefit may not outweigh the associated toxicities.

[§] Nivolumab is not funded in Alberta for this indication.

References

1. Leake PA, Cardoso R, Seevaratnam R, Lourenco L, Helyer L, Mahar A, et al. A systematic review of the accuracy and indications for diagnostic laparoscopy prior to curative-intent resection of gastric cancer. Gastric Cancer 2012 Sep;15 Suppl 1:38.

 Pietrantonio F, Miceli R, Raimondi A, Kim YW, Kang WK, Langley RE, et al. Individual Patient Data Meta-Analysis of the Value of Microsatellite Instability As a Biomarker in Gastric Cancer. J Clin Oncol 2019 Dec 10;37(35):3392-3400.
Haag GM, Czink E, Ahadova A, Schmidt T, Sisic L, Blank S, et al. Prognostic significance of microsatellite-instability in gastric and gastroesophageal junction cancer patients undergoing neoadjuvant chemotherapy. Int J Cancer 2019 Apr 1;144(7):1697-1703.

4. Cats A, Jansen EPM, van Grieken, N. C. T., Sikorska K, Lind P, Nordsmark M, et al. Chemotherapy versus chemoradiotherapy after surgery and preoperative chemotherapy for resectable gastric cancer (CRITICS): an international, open-label, randomised phase 3 trial. Lancet Oncol 2018 May;19(5):616-628.

5. Lim L, Michael M, Mann GB, Leong T. Adjuvant therapy in gastric cancer. J Clin Oncol 2005 Sep 1;23(25):6220-6232. 6. Macdonald JS, Smalley SR, Benedetti J, Hundahl SA, Estes NC, Stemmermann GN, et al. Chemoradiotherapy after surgery compared with surgery alone for adenocarcinoma of the stomach or gastroesophageal junction. N Engl J Med 2001 Sep 6;345(10):725-730.

7. Bajetta E, Floriani I, Di Bartolomeo M, Labianca R, Falcone A, Di Costanzo F, et al. Randomized trial on adjuvant treatment with FOLFIRI followed by docetaxel and cisplatin versus 5-fluorouracil and folinic acid for radically resected gastric cancer. Ann Oncol 2014 Jul;25(7):1373-1378.

8. Lee J, Lim do H, Kim S, Park SH, Park JO, Park YS, et al. Phase III trial comparing capecitabine plus cisplatin versus capecitabine plus cisplatin with concurrent capecitabine radiotherapy in completely resected gastric cancer with D2 lymph node dissection: the ARTIST trial. J Clin Oncol 2012 Jan 20;30(3):268-273.

9. Noh SH, Park SR, Yang HK, Chung HC, Chung IJ, Kim SW, et al. Adjuvant capecitabine plus oxaliplatin for gastric cancer after D2 gastrectomy (CLASSIC): 5-year follow-up of an open-label, randomised phase 3 trial. Lancet Oncol 2014 Nov;15(12):1389-1396.

10. Smalley SR, Benedetti JK, Haller DG, Hundahl SA, Estes NC, Ajani JA, et al. Updated analysis of SWOG-directed intergroup study 0116: a phase III trial of adjuvant radiochemotherapy versus observation after curative gastric cancer resection. J Clin Oncol 2012 Jul 1;30(19):2327-2333.

11. Okines A, Cunningham D. Progress in the multidisciplinary treatment of gastrointestinal cancers, impact on clinical practice: peri-operative management of gastro-esophageal cancer. Ann Oncol 2008 Sep;19(Suppl 7):259-265.

12. Salah-Eddin Al-Batran, Nils Homann, Harald Schmalenberg, Hans-Georg Kopp, Georg Martin Haag, Kim Barbara Luley, Wolff H. Schmiegel, Gunnar Folprecht, Stephan Probst, Nicole Prasnikar, Peter C. Thuss-Patience, Wolfgang Fischbach, Jorg Trojan, Michael Koenigsmann, Claudia Pauligk, Thorsten Oliver Goetze, Elke Jaeger, Johannes Meiler, Martin H. Schuler, Ralf Hofheinz. Perioperative chemotherapy with docetaxel, oxaliplatin, and fluorouracil/leucovorin (FLOT) versus epirubicin, cisplatin, and fluorouracil or capecitabine (ECF/ECX) for resectable gastric or gastroesophageal junction (GEJ) adenocarcinoma (FLOT4-AIO): A multicenter, randomized phase 3 trial. Journal of Clinical Oncology 2017 May;35(15 suppl):4004.

Hoeppner J, Lordick F, Brunner T, Glatz T, Bronsert P, Rothling N, et al. ESOPEC: prospective randomized controlled multicenter phase III trial comparing perioperative chemotherapy (FLOT protocol) to neoadjuvant chemoradiation (CROSS protocol) in patients with adenocarcinoma of the esophagus (NCT02509286). BMC Cancer 2016 Jul 19;16:503-y.
Cunningham D, Allum WH, Stenning SP, Thompson JN, Van de Velde, C J, Nicolson M, et al. Perioperative chemotherapy versus surgery alone for resectable gastroesophageal cancer. N Engl J Med 2006 Jul 6;355(1):11-20.
Ychou M, Boige V, Pignon JP, Conroy T, Bouche O, Lebreton G, et al. Perioperative chemotherapy compared with surgery alone for resectable gastroesophageal adenocarcinoma: an FNCLCC and FFCD multicenter phase III trial. J Clin Oncol 2011 May 1;29(13):1715-1721.

16. Okines AF, Langley RE, Thompson LC, Stenning SP, Stevenson L, Falk S, et al. Bevacizumab with peri-operative epirubicin, cisplatin and capecitabine (ECX) in localised gastro-oesophageal adenocarcinoma: a safety report. Ann Oncol 2013 Mar;24(3):702-709.

17. Glimelius B, Ekstrom K, Hoffman K, Graf W, Sjoden PO, Haglund U, et al. Randomized comparison between chemotherapy plus best supportive care with best supportive care in advanced gastric cancer. Ann Oncol 1997 Feb;8(2):163-168.

18. Wagner AD, Grothe W, Haerting J, Kleber G, Grothey A, Fleig WE. Chemotherapy in advanced gastric cancer: a systematic review and meta-analysis based on aggregate data. J Clin Oncol 2006 Jun 20;24(18):2903-2909.

19. Ter Veer E, Haj Mohammad N, van Valkenhoef G, Ngai LL, Mali RMA, Anderegg MC, et al. The Efficacy and Safety of First-line Chemotherapy in Advanced Esophagogastric Cancer: A Network Meta-analysis. J Natl Cancer Inst 2016 Aug 30;108(10):10.1093/jnci/djw166. Print 2016 Oct.

20. Cunningham D, Starling N, Rao S, Iveson T, Nicolson M, Coxon F, et al. Capecitabine and oxaliplatin for advanced esophagogastric cancer. N Engl J Med 2008 Jan 3;358(1):36-46.

21. Al-Batran SE, Hartmann JT, Probst S, Schmalenberg H, Hollerbach S, Hofheinz R, et al. Phase III trial in metastatic gastroesophageal adenocarcinoma with fluorouracil, leucovorin plus either oxaliplatin or cisplatin: a study of the Arbeitsgemeinschaft Internistische Onkologie. J Clin Oncol 2008 Mar 20;26(9):1435-1442.

22. Yamada Y, Higuchi K, Nishikawa K, Gotoh M, Fuse N, Sugimoto N, et al. Phase III study comparing oxaliplatin plus S-1 with cisplatin plus S-1 in chemotherapy-naive patients with advanced gastric cancer. Ann Oncol 2015 Jan;26(1):141-148.

23. Montagnani F, Turrisi G, Marinozzi C, Aliberti C, Fiorentini G. Effectiveness and safety of oxaliplatin compared to cisplatin for advanced, unresectable gastric cancer: a systematic review and meta-analysis. Gastric Cancer 2011 Mar;14(1):50-55.

24. Rui-hua Xu, Zhi-Qiang Wang, Lin Shen, Wei Wang, Jian-Wei Lu, Guanghai Dai, Jian-Ming Xu, Yan-Qiao Zhang, Xiao-Bing Chen, Yan-Hong Deng, Yun-Bo Zhao, Nan-Feng Fan, Gengsheng Yu, Wangjun Liao, Xia Yuan, You-En Lin, Guo-Long Liu, Qing-Feng Zou. S-1 plus oxaliplatin versus S-1 plus cisplatin as first-line treatment for advanced diffuse-type or mixed-type gastric/gastroesophageal junction adenocarcinoma: A randomized, phase 3 trial. J Clin Oncol 2019;37(15_suppl):4017.

25. Guimbaud R, Louvet C, Ries P, Ychou M, Maillard E, Andre T, et al. Prospective, randomized, multicenter, phase III study of fluorouracil, leucovorin, and irinotecan versus epirubicin, cisplatin, and capecitabine in advanced gastric adenocarcinoma: a French intergroup (Federation Francophone de Cancerologie Digestive, Federation Nationale des Centres de Lutte Contre le Cancer, and Groupe Cooperateur Multidisciplinaire en Oncologie) study. J Clin Oncol 2014 Nov 1;32(31):3520-3526.

26. Okines AF, Norman AR, McCloud P, Kang YK, Cunningham D. Meta-analysis of the REAL-2 and ML17032 trials: evaluating capecitabine-based combination chemotherapy and infused 5-fluorouracil-based combination chemotherapy for the treatment of advanced oesophago-gastric cancer. Ann Oncol 2009 Sep;20(9):1529-1534.

27. Starling N, Rao S, Cunningham D, Iveson T, Nicolson M, Coxon F, et al. Thromboembolism in patients with advanced gastroesophageal cancer treated with anthracycline, platinum, and fluoropyrimidine combination chemotherapy: a report from the UK National Cancer Research Institute Upper Gastrointestinal Clinical Studies Group. J Clin Oncol 2009 Aug 10;27(23):3786-3793.

 Bang YJ, Van Cutsem E, Feyereislova A, Chung HC, Shen L, Sawaki A, et al. Trastuzumab in combination with chemotherapy versus chemotherapy alone for treatment of HER2-positive advanced gastric or gastro-oesophageal junction cancer (ToGA): a phase 3, open-label, randomised controlled trial. Lancet 2010 Aug 28;376(9742):687-697.
Vanhoefer U, Rougier P, Wilke H, Ducreux MP, Lacave AJ, Van Cutsem E, et al. Final results of a randomized phase III trial of sequential high-dose methotrexate, fluorouracil, and doxorubicin versus etoposide, leucovorin, and fluorouracil versus infusional fluorouracil and cisplatin in advanced gastric cancer: A trial of the European Organization for Research and Treatment of Cancer Gastrointestinal Tract Cancer Cooperative Group. J Clin Oncol 2000 Jul;18(14):2648-2657.
Wilke H, Muro K, Van Cutsem E, Oh SC, Bodoky G, Shimada Y, et al. Ramucirumab plus paclitaxel versus placebo plus paclitaxel in patients with previously treated advanced gastric or gastro-oesophageal junction adenocarcinoma (RAINBOW): a double-blind, randomised phase 3 trial. Lancet Oncol 2014 Oct;15(11):1224-1235.

31. Al-Batran SE, Van Cutsem E, Oh SC, Bodoky G, Shimada Y, Hironaka S, et al. Quality-of-life and performance status results from the phase III RAINBOW study of ramucirumab plus paclitaxel versus placebo plus paclitaxel in patients with previously treated gastric or gastroesophageal junction adenocarcinoma. Ann Oncol 2016 Apr;27(4):673-679.

32. Ueda S, Hironaka S, Yasui H, Nishina T, Tsuda M, Tsumura T, et al. Randomized phase III study of irinotecan (CPT-11) versus weekly paclitaxel (wPTX) for advanced gastric cancer (AGC) refractory to combination chemotherapy (CT) of fluoropyrimidine plus platinum (FP): WJOG4007 trial. J Clin Oncol 2012 ASCO Annual Meeting Proceedings 2012;30(S):4002.

33. Thuss-Patience PC, Kretzschmar A, Bichev D, Deist T, Hinke A, Breithaupt K, et al. Survival advantage for irinotecan versus best supportive care as second-line chemotherapy in gastric cancer--a randomised phase III study of the Arbeitsgemeinschaft Internistische Onkologie (AIO). Eur J Cancer 2011 Oct;47(15):2306-2314.

34. Kang JH, Lee SI, Lim do H, Park KW, Oh SY, Kwon HC, et al. Salvage chemotherapy for pretreated gastric cancer: a randomized phase III trial comparing chemotherapy plus best supportive care with best supportive care alone. J Clin Oncol 2012 May 1;30(13):1513-1518.

35. Ford HE, Marshall A, Bridgewater JA, Janowitz T, Coxon FY, Wadsley J, et al. Docetaxel versus active symptom control for refractory oesophagogastric adenocarcinoma (COUGAR-02): an open-label, phase 3 randomised controlled trial. Lancet Oncol 2014 Jan;15(1):78-86.

36. Fuchs CS, Tomasek J, Yong CJ, Dumitru F, Passalacqua R, Goswami C, et al. Ramucirumab monotherapy for previously treated advanced gastric or gastro-oesophageal junction adenocarcinoma (REGARD): an international, randomised, multicentre, placebo-controlled, phase 3 trial. Lancet 2014 Jan 4;383(9911):31-39.

37. Shitara K, Doi T, Dvorkin M, Mansoor W, Arkenau HT, Prokharau A, et al. Trifluridine/tipiracil versus placebo in patients with heavily pretreated metastatic gastric cancer (TAGS): a randomised, double-blind, placebo-controlled, phase 3 trial. Lancet Oncol 2018 Nov;19(11):1437-1448.

38. Dikken JL, Jansen EP, Cats A et al. Impact of the extent of surgery and postoperative chemoradiotherapy oon recurrence patterns in gastric cancer. J Clin Oncol 2010; 28: 2430-2436

39. Stiekema J, Trip AK, Jansen EP et al. The prognostic significance of an R1 resection in gastric cancer patients treated with adjuvant chemoradiotherapy. Ann Surg Oncol 2014; 1107-1114

40. Smyth E, Schoder H, Strong VE, Capanu M, Kelsen DP, Coit DG, et al. A prospective evaluation of the utility of 2deoxy-2-[18F]fluoro-D-glucose positron emission tomography and computed tomography in staging locally advanced gastric cancer. Cancer 2012; 118(22): 5481-5488

41. Boku N, Ryu MH, Kato K, Chung HC, Minashi K, Lee KW, et al. Safety and efficacy of nivolumab in combination with S-1/capecitabine plus oxaliplatin in patients with previously untreated, unresectable, advanced, or recurrent gastric/gastroesophageal junction cancer: interim results of a randomized, phase II trial (ATTRACTION-4). Ann Oncol 2019; 30(2): 250-258

42. Moehler M. Shitara K, Garrido M, et al. Nivolumab (NIVO) plus chemotherapy (chemo) versus chemo as first-line (1L) treatment for advanced gastric cancer/gastroesophageal junction cancer (GC/GEJC)/esophageal adenocarcinoma (EAC): first results of the CheckMate 649 study. Ann Oncol. 2020;31(4). Abstract: LBA6_PR

43. Shitara K, Van Cutsem E, Bang YJ, Fuchs C, Wywicz L, Lee KW, et al. Efficacy and Safety of Pembrolizumab or Pembrolizumab Plus Chemotherapy vs Chemotherapy Alone for Patients With First-line, Advanced Gastric Cancer. JAMA Oncol 2020; 6(10): 1571-1580

44. Chen LT, Stoh T, Ryu MH, Chao Y, Kato K, Chung HC, et al. A phase 3 study of nivolumab in previously treated advanced gastric or gastroesophageal junction cancer (ATTRACTION-2): 2-year update data. Gastric Cancer 2020; 23: 510-519

45. Lu Z, Fang Y, Liu C, Zhang X, Xin X, He Y, et al. Early Interdisciplinary Supportive Care in Patients With Previously Untreated Metastatic Esophagogastric Cancer: A Phase III Randomized Controlled Trial. J Clin Oncol 2021; 39(7): 748-756

Appendix A: Chemotherapy Regimens

Regimen	Description
Perioperative FLOT	4-cycles prior to surgery, with a further 4 cycles post-surgery. Each cycle lasts 14 days and consists of 5-FU 2600 mg/m2 (24 h) day 1 and leucovorin 200 mg/m2 (2h), day 1 and oxaliplatin 85 mg/m2 (2 h) day 1 and docetaxel 50 mg/m2 (1 h), every 2 weeks.
	3-cycles prior to surgery, with a further 3 cycles post-surgery. three-week cycles of Epirubicin 50 mg/m2 and Cisplatin 60 mg/m2 IV on day one plus a continuous IV infusion of 5-Fluorouracil 200 mg/m2/day over twenty-one days.
Perioperative Cisplatin + Fluorouracil	Six four-week peri-operative cycles of Cisplatin 100 mg/m2 IV on day one plus 5-Fluorouracil 800 mg/m2/day over days one through five days
Adjuvant Leucovorin + 5- Fluorouracil + RT	Five four-week cycles where Leucovorin (20 mg/m2 IV) followed by 5-Fluorouracil (425 mg/m2 IV) is administered daily on the first five consecutive days of cycles one, four, and five. During cycles two and three, radiotherapy is administered on weekdays for twenty-five fractions (180 cGy per fraction). Leucovorin (20 mg/m2 IV) followed by 5-Fluorouracil (400 mg/m2 IV) is administered daily on the first four and last three days of radiotherapy (see grid below).
Adjuvant Leucovorin + 5- Fluorouracil (de Gramont)	Nine cycles of Leucovorin 100 mg/m2 IV over 2 hours on days 1–2 and 5-Fluorouracil 400 mg/m2 as bolus followed by daily 22 hour infusion of 600 mg/m2 every 14 days
Adjuvant Capecitabine + Cisplatin (ARTIST)	Six cycles of the Capecitabine 1,000 mg/m2 twice daily on days 1 to 14 and Cisplatin 60 mg/m2 on day 1 every 3 weeks
Adjuvant Capecitabine + Oxaliplatin (CLASSIC)	Eight cycles of Capecitabine 1,000 mg/m2 twice daily on days 1 to 14 and Oxaliplatin 130 mg/m2 on day 1 every 3 weeks
Adjuvant Capecitabine + Cisplatin + RT (ARTIST)	Two cycles of Capecitabine/Cisplatin followed by 45-Gy chemoradiation with capecitabine 1,650 mg/m2 per day for 5 weeks, followed by two more cycles of Capecitabine/Cisplatin
	Nivolumab (360 mg intravenously every 3 weeks) plus SOX (S- 1, 40 mg/m2 orally twice daily for 14 days followed by 7 days off; oxaliplatin, 130 mg/m2 intravenously on day 1 every 3 weeks)
Nivolumab + CapeOx (ATTRACTION-4)	Nivolumab (360 mg intravenously every 3 weeks) plus CapeOX (capecitabine, 1000 mg/m2 orally twice daily for 14 days followed by 7 days off; oxaliplatin, 130 mg/m2 intravenously on day 1 every 3
Nivolumab + XELOX (Checkmate 649)	Nivolumab 360mg IV + XELOX (intravenous oxaliplatin 130 mg/m(2) (day 1) followed by oral capecitabine 1,000 mg/m(2) twice daily (day 1, evening, to day 15, morning)q 3 weekly
FOLFOX (Checkmate 649)	Nivolumab 240mg + FOLFOX (oxaliplatin 85 mg/m2 IV infusion on day 1, then leucovorin 400 mg/m2 IV infusion, plus 5-FU 400 mg/m2 IV bolus on day 1, then 1200 mg/m2/day for 2 d (total 2400 mg/m2 over 46-48 h) q2 weekly
ECX	Epirubicin (50 mg/m2 IV over twenty minutes) and Cisplatin (60 mg/m2 IV over one hour) are administered on day one, and Capecitabine 625 mg/m2 PO Q12h is administered for twenty-one consecutive days.
EOX	Epirubicin (50 mg/m2 IV over twenty minutes) and Oxaliplatin (130 mg/m2 IV over two to five hours) are administered on day one, and Capecitabine 625 mg/m2 PO Q12h is administered for twenty-one consecutive days.
ECF	Epirubicin (50 mg/m2 IV over twenty minutes) and Cisplatin (60 mg/m2 IV over one hour) administered on day one, and 5-Fluorouracil (200 mg/m2/day)

Regimen	Description
EOF	Epirubicin (50 mg/m2 IV over twenty minutes) and Oxaliplatin (130 mg/m2 IV over two to five hours) administered on day one, and 5-Fluorouracil (200 mg/m2/day)
Trastuzumab + Cisplatin + Capecitabine (ToGA)	Trastuzumab (Initial loading dose 8 mg/kg i.v. infusion on Day 1 of cycle, followed by 6 mg/kg i.v. infusion every 3 weeks until disease progression) added to six three-week cycles of Cisplatin 80 mg/m2 IV on day one plus Capecitabine 1,000 mg/m2 po BID for fourteen days
Trastuzumab + Cisplatin + 5- Fluorouracil (ToGA)	Trastuzumab (Initial loading dose 8 mg/kg i.v. infusion on Day 1 of cycle, followed by 6 mg/kg i.v. infusion every 3 weeks until disease progression) added to six three-week cycles of Cisplatin 80 mg/m2 IV on day one plus 5-Fluorouracil 800 mg/m2 continuous IV infusion on days one through five
ELF	Three-week cycles where Etoposide (120 mg/m2 IV), Leucovorin (300 mg/m2 IV), and 5-Fluorouracil (500 mg/m2 IV) are administered on days one, two, and three.
Paclitaxel + Ramucirumab (RAINBOW)	Paclitaxel 80 mg/m2 on days 1, 8, 15 every 4 weeks with Ramucirumab 8 mg/kg IV days 1, 15
Single Agent Paclitaxel	Paclitaxel 80 mg/m2 IV on days one, eight, and fifteen every four weeks
Single Agent Irinotecan	Irinotecan 250 to 350 mg/m2 IV every three weeks or 150mg/m2 IV every two weeks
Single Agent Docetaxel	Docetaxel 60 or 75 mg/m2 IV every three weeks
Single Agent Ramucirumab	Ramucirumab 8mg/kg IV every 2 weeks
TAS-102	TAS-102 (Trifluridine/tipiracil) 35 mg/m2 po twice daily on days 1-5 and days 8-12 every 28 days
Single Agent Nivolumab	Nivolumab (3mg/kg IV q 2 weekly)
FOLFIRI	Irinotecan (180 mg/m2 IV over 90 minutes) concurrently with folinic acid (400 mg/m2 [or 2 x 250 mg/m2] IV over 120 minutes) followed by fluorouracil (400–500 mg/m2 IV bolus) then fluorouracil (2400–3000 mg/m2 intravenous infusion over 46 hours)
FOLFOX	FOLFOX (oxaliplatin 85 mg/m2 IV infusion on day 1, then leucovorin 400 mg/m2 IV infusion, plus 5- FU 400 mg/m2 IV bolus on day 1, then 1200 mg/m2/day for 2 d (total 2400 mg/m2 over 46-48 h) q2 weekly

Development and Revision History

This guideline was reviewed and endorsed by the Alberta GI Tumour Team. Members include surgical oncologists, radiation oncologists, medical oncologists, gastroenterologists, nurses, pathologists, and pharmacists. Evidence was selected and reviewed by a working group comprised of members from the Alberta Tumour Teams, external participants identified by the Working Group Lead, and a knowledge management specialist from the Guideline Resource Unit. A detailed description of the methodology followed during the guideline development process can be found in the Guideline Resource Unit Handbook.

This guideline was originally developed in 2010.

Levels of Evidence

I	Evidence from at least one large randomized, controlled trial of good methodological quality (low potential for bias) or meta-analyses of well-conducted randomized trials without heterogeneity
II	Small randomized trials or large randomized trials with a suspicion of bias (lower methodological quality) or meta-analyses of such trials or of trials with demonstrated heterogeneity
III	Prospective cohort studies
IV	Retrospective cohort studies or case-control studies
v	Studies without control group, case reports, expert opinion

Maintenance

A formal review of the guideline will be conducted in 2021. If critical new evidence is brought forward before that time, however, the guideline working group members will revise and update the document accordingly.

Abbreviations

AHS, Alberta Health Services; CCA, CancerCare Alberta; DFS, disease free survival; OS, Overall Survival; MMR, Mismatch Repair; EGJ, Esophagogastric junction; CVC, Central Venous Catheter; PICC, Peripherally Inserted Central Catheter; IHC, Immunohistochemistry.

Disclaimer

The recommendations contained in this guideline are a consensus of the Alberta Provincial GI Tumour Team and are a synthesis of currently accepted approaches to management, derived from a review of relevant scientific literature. Clinicians applying these guidelines should, in consultation with the patient, use independent medical judgment in the context of individual clinical circumstances to direct care.

Copyright © (2021) Alberta Health Services

This copyright work is licensed under the Creative Commons Attribution-NonCommercial-NoDerivative 4.0 International

license. You are free to copy and distribute the work including in other media and formats for non-commercial purposes, as long as you attribute the work to Alberta Health Services, do not adapt the work, and abide by the other license terms. To view a copy of this license.

see https://creativecommons.org/licenses/by-nc-nd/4.0/.

The license does not apply to AHS trademarks, logos or content for which Alberta Health Services is not the copyright owner.

Funding Source

Financial support for the development of CancerCare Alberta's evidence-based clinical practice guidelines and supporting materials comes from the CancerCare Alberta operating budget; no outside commercial funding was received to support the development of this document.

All cancer drugs described in the guidelines are funded in accordance with the Outpatient Cancer Drug Benefit Program, at no charge, to eligible residents of Alberta, unless otherwise explicitly stated. For a complete list of funded drugs, specific indications, and approved prescribers, please refer to the Outpatient Cancer Drug Benefit Program Master List.

Conflict of Interest Statements

Dr. Oliver Bathe has nothing to disclose.

Dr. Richard Lee-Ying reports grants from Sanofi, Jansen, Roche, Celgene, and Taiho.

Dr. Karen Mulder reports grants from Blueprint Medicines Corporation, Deciphera Pharmaceuticals, AstraZeneca, and Eisai Canada.

Dr. Andrew Scarfe has nothing to disclose.

Dr. Patricia Tang reports grants from Pfizer, Roche, Amgen, Taiho, AstraZeneca, and Genomic Health.

Derek Tilley has nothing to disclose.